292RATCWL(E)
292RHATCWL(E

Automatic

292R




dioD a|pssN puowelq :jo Areiqi| 8y} wol



CONTENTS

=
=

AC—TOTTMUOUOTm>

At
Machine Body & Thread Tension Adjusting Mechanism ------ 4
QA I AR XA

Upper Shaft, Needle Bar, Thread Take-Up, Synchronizer Mechanism --- 8
M=/ Hisli/ &2l A3=2 LIoIH ZHA

Upright Shaft & Lower Shaft Mechanism --------eemcemem-- 10
N2Z & 3t A

Feed Mechanism --=-====emmommm e oo 12
Hols A

Press Bar & Tension Release Mechanism -------=-ccemuun- 16
U & M%FT 2

Thread Trimmer Mechanism ---==-==--=- - e 18
NEZH (2358 8)

Reverse Button Mechanism -=--=-=-==-cmmmmmmmmeeeo e 20
AX 2E 2

Thread Wiper Mechanism =-----==-=ceummmmmmmmamoeo - 21
QLOITH &A

Lubrication === ===== s oo 22
a7 2

ACCESSOIIES = === === === mm oo oo 24
OtNIARE] ZtAI

Program Unit Box & Automatic Presser Foot Lifter -------- 26

L2g ®LIE 92 3 i FESE 2

NOTE : Parts are Subject to Change in Design Without Prior

Notice




Machine Body &
Thread Tension Adjusting Mechanism
QIE & A&y XA

&A-51 A514 Ta O
A52 A53  A-59
A-21
o o
...... - (i :
! A202 ° “A20-4 |
LA200 |

A-24
A-23

=

’ LOTeTANE 3
SLTBAS L ) ey
A‘MAE@{f ]T joma f_E-So @5
A-15-2A-15-5 A-15-6

L
A-36* s @
A-35
: - . A-38
A-44
= A-43
A-39 « A-43

A-42




RefNo| Parts.No | Note. Name of Parts 2 o Qty Aés‘:,?f"y
A-1 01-001A-1370 | A, B Arm, Bed Assembly g e (%) 1
A-1-1 01-001A-2350 | A-1, B-1 Arm, Bed Assembly eh Wz (%) 1
A-2 01-006A-2350 Face Plate Lk 1
A-3 01-007C-2350 Gasket For A-2 Hg A7 1
A-4 01-029M-1230 Name Plate W v 1
A-5 01-144R-1230 Face Plate Rubber Cap(L) Wt 2 FobA () 1A (3-1) 1
A-6 01-110R-1230 Rubber Plug For A-2 Ak 2uAl(F) 2A(3) 1
A-7 01-031C-1230 Thread Guide Left Hik Aol 1
A-8 §C-0120-2118 Screw (9/64” n=40) Fgo] Wul FHL1}41(9/64” n=40) 1
A-9-1 SC-0179-4125 | A, B Screw (11/64” n=40) F¥ol $T9E F2UA(11/64" n=40) 3
A-9-2 SC-0174-4122 | A-1, B-1 Screw (11/64” n=40) Fgol ¢ F214(11/64" n=40) 3
A-10 01-009A-2350 Cover For Take Up Lever A7 A 1
A-11-1 | SC-0175-4522 | A, B Screw (11/64” n=40) F¥ol i A2uA(11/64" n=40) 1
A-11-2 | SC-0174-4122 | A-1, B-1 Screw (11/64” n=40) FEol WA 2 uAH11/64" n=40) 1
A-12 01-030C-1230 Thread Guide For Arm o Aol 1
A-13 SC-0120-2118 Screw (9/64” n=40) Fol Hul F2144H9/64” n=40) 1
A-14 40-003P-1230 Tension Release Pin A x370 4 1
A-15 40-004A-1230 | A. B Tension Complete A z2AAA 1
A-15-1 | 40-104A-1230 | A, B Tension Barrel A 2AAA A 1 -
A-15-2 40-504A-1230 Tension Release Pin Az A 1 .
A-15-3 | 40-111G-1230 Check Spring W sz 1
A-15-4 | 40-404A-1230 Tension Stud 4 2443 % 1
A-15-5 | 40-604S-1230 Set Screw For A-15-4 A 22AA % IAGA 2
A-15-6 | 40-204A-1230 Tension Disk A ohi A4 2
A-15-7 | 40-304A-1230 Tension Relese Washer A z3 223 3 1
A-15-8A| 40-333G-123A | A, A-1 Tension Spring &b 22 1
A-15-8B| 40-333G-123B | B, B-1 Tension Spring &g} 223 1
A-15-9 | 40-804W-1230 Ratchet For A-15-10 A =243 23944 1
A-15-10| 40-704C-1230 | A, B Tension Adjusting Knob A zA%2 YE 1
A-16 40-104A-2350 | A-1, B-1 Tension Adjusting Apparatus Ass'y A 233 (A4 E) 1
A-16-1 A-1, B-1 Tension Barrel A zAAR A 1
A-16-2 | 40-204A-2350 | A-1, B-1 Cap For A-15-4 4 48 =3 A 1
A-17 40-008R-1230 Packing For A-15 R oEAE A 1
A-18 SC-0114-4515 Screw (15/64” n=28) F¥ol WFhAH(15/64" n=28) 1
A-19 01-027A-1230 | A, B Thread Guide With Three Holes AT Aol () 1
A-19-1 | 01-027C-1230 | A, B Nut For A-19 A7y Ade] HE 1
A-20 40-001A-2700 A-1, B-1 Supplementary Tension Ass'y Bz 4 2ARA (R) 1
A-20-1 | 40-105A-2700 | A-1, B-1 Guide Plate For A-20 A4 okl 1
A-20-2 | 40-101A-2700 | A-1, B-1 Shaft For A-20 Bz 4 2A4A F 1
A-20-3 | 40-102A-2700 | A-1, B-1 Tension Disk wzx A 23 A4 2
A-20-4 | 40-103A-2700 | A-1, B-1 Spring For A-20 BE 2 £23 1
A-20-5 | 40-104A-2700 | A-1, B-1 Nut For A-20 x4 2847 23 YE 1

292RATCWL(E)

292RH

-1=292RHATCWL(E)

292R

A
A-1
B

N
o
T
E



Machine Body &
Thread Tension Adjusting Mechanism
QIE ! AlAl=] XA 2|

A-50

&A-51 A-51d

A-23

A-58

&
A-52 A-53  A-59

A-28

(D Sy
< » 153
-15 J A8 A-15-1€/‘

o g LA
A14 oy 1T S B = @O
A-15-214A-15-5 A15-6

=

A-39

A-24




| Assembly

Refk.\No;&‘k' Parts No ;:kNo;te‘ak k  Name of Paris B - - % - Q ty o
A-21 SC-0104-4517 | A-1, B-1 Screw (11/64” n=40) |7h7e 2ol @ EFUAH11/64" n=40) 1
A-22 01-016A-2350 Guide Bar For Thread A ohfE 1
A-22-1| 01-027C-1230 Nut For A-22 A7y Adel HE 1
A-23 01-011A-2350 Top Cover 57 1
A-24 01-012C-2350 Gasket For A-23 I R 1
A-25 01-019C-1230 0Oil Gauge Window 3 1
A-26 SC-0174-4122 Screw (11/64” n=40) Fgo] Wi A2 A(11/64" n=40) 4
A-27 01-112R-1230 Rubber Plug (Small) R (&) FA(5) 6
A-28 01-110R-1230 Rubber Plug (Large) W 29epl(F) A4(3) 3
A-29 01-006R-2350 Rubber Plug A £ A 2FeA 1
A-30 01-010M-2350 Brand Mark For Arm AErta () 1
A-31 01-013M-137A | A Model Mark 2o 1
A-32 01-013M-137B | B Model Mark 2t 1
A-33 | 01-013M-235A | A-1 Model Mark AL S 1
A-34 | 01-013M-235B | B-1 Model Mark z2dog 1
A-35 01-035P-1230 Machine Number Plate HEd 1
A-36 | 01-035P-7400 Setting Pin For A-35 Hag 3 2
A-37 01-011C-1230 | A, B Plug For Bed Hole 3% 7HE FHvbA 1 .
A-38 01-007R-2350 A-1, B-1 Rubber Plug For Cable Lol AojE kY T F 1
A-39 01-134A-1230 Slide Plate Ass'y anHR(z) 1
A-40 | 01-035A-123A | A, A-1 Needle Plate i 1
A-41 01-035A-123B | B, B-1 Needle Plate Eb 1
A-42 01-035A-235A Needle Plate (AL-Type) AR (HEL) 1
A-43 SC-A119-4119 Screw (11/647 n=40) Fgo] FA FLuA(11/64" n=40) 2
A-44 01-016C-1230 Bed Leg Front s # (") 1
A-45 01-017C-1230 | A, B Bed Leg Rear e WA (%) 1
A-46 01-015C-1230 Bed Leg Right WlE uy 1
A-47 01-038W-1230 Spring Washer For A-46 R =N R 2
A-48 SN-0112-4000 Nut (M8x1.25) § 7 E(M8x 1.25) ‘ 1
A-49 SC-0346-4113 Screw (M8x1.25) $77 o] REE(M8XL125) 1
A-50 01-015A-2350 | A-1, B-1 Cable Cover Alol & #Aw 1
A-51 SC-0199-4118 | A-1, B-1 Serew (11/64” n=40) F o] Wul F21A(11/64" n=40) 2
A-52 01-011C-2350 | A-1, B-1 Cable Holder (5N) Aol & 7ol C(5N) 1
A-53 SC-0199-4118 | A-1, B-1 Screw (11/64” n=40) E¥ol Wl A2bAH(11/64" n=40) 1
A-54 01-009R-2700 | A-1, B-1 Cable Holder (6N) Aol & ol A(6N) 1
A-55 SC-0199-4118 | A-1, B-1 Serew (11/64” n=40) F2o] Wul F2ua(11/64" n=40) 1
A-56 40-014M-7507 | A-1, B-1 Cable Holder Aol g ol 1
A-57 SC-0199-4118 | A-1, B-1 Serew (11/647 n=40) Fdo] Wul 2&UAH(11/64” n=40) 1
A-58 12-016M-2350 | A-1, B-1 Earth Line olxd (2) 1
A-59 01-110R-1230 | A-1, B-1 Rubber Plug A pRe(E) AAUE3) 1

292RH
-1=292RHATCWL(E)

292R

A-1=292RATCWL(E)

A
B

N
o
T
E



Upper Shaft, Needle Bar, Thread Take-Up,

Synchronizer Mechanism
A/ HisO/ AX21/ A3Z2LI0IN 2H4

B-26

B-25 §

B-29 §

B-46-1




RefNo| Parts.No | Note. ~ Name of Parts = g oy ey
B-1-1 | 02-001A-1370 | A, B Main Shaft 4% 1
B-1-2 | 02-001A-2350 | A-1, B-1 Main Shaft &5 1
B-2 02-118W-1230 Collar For B-3 Az edg 94 1
B-3 02-020M~1230 Felt For B-1 4% "e 1
B4 02-019W-1230 Washer For B-3 4% WE sy 1
B-5 02-017G-1230 Spring For B-7 A% §% 229 Az 1
B-6 02-016R-1230 O-Ring For B-7 4% 5% 249 29 1
B-7 02-015C-2350 Adjusting Valve For Lubrication A% 5% 249 1
B-8 02-013R-1230 0il Stopper Rubber For B-1 4% JlE el 1F 1
B-9 02-014W-1230 Washer For B-8 A4z 7| 2vte] ~EH 1
B~10 SC-0201-4517 Screw (5/16” n=24) S7H7 o] HEUAH5/16" n=24) 1
B-11 02-025A-1230 Main Shaft Front Bushing 4% & A 1
B-12 SC-0507-4515 Screw (15/64” n=28) F8ol WEAH(15/64" n=28) 1
B-13 02-026A-1230 Main Shaft Center Bushing 4% F 24 1
B-14 SC-0507-4515 Screw (15/64” n=28) T o] WEUAH(15/64" n=28) 1
B-15 02-021A-1230 Main Shaft Collar 4% ke 1
B-16 SC-A129-4515 Serew (1/4” n=40) FEo] WEUA(1/4" n=40) 2
B-17-1 | 02-211A-1230 | A, B Main Shaft Gear 4% 7l (F4) 1
B-17-2 | 02-111A-1230 | A-1, B-1 Main Shaft Gear 4% 79 (£9) 1
B-18 SC-A129-4515 Screw (1/4” n=40) FEo] HEUA(1/4" n=40) 2
B-19 02-027A-1230 Main Shaft Rear Bushing A% 3 24 1 )
B-20 SC-0507-4515 Screw (15/64” n=28) F o] B2 UAH(15/64" n=28) 1
B-21 02-028C-1230 0Oil Seal For B-1 4% 29 4 1
B-22-1 | 02-003A-1370 | A, B Pulley EE 1
B-22-2 | 02-003A-2350 | A-1, B-1 Pulley %7 1 &
B-23 $C-0150-4122 Screw (15/64” n=40) F2o] ¢ 2&1h2(15/64" n=40) 2
B-24 SC-0188-4124 Screw (5/16” n=28) Fgol vhdY F2A(5/16” n=28) 1
B-25 02-010A-235A A, A-1 Counterweight gaz 1
B-26 02-001A-1230 | B, B-1 Counterweight PEL] 1
B-27 SC-A129-4515 Screw (1/4” n=40) EEol WEFUA(1/4" n=40) 1
B-28 SC-0504-4515 Screw (1/4” n=40) Z¥o] HWEUA{1/4” n=40) 1
B-29 SC-0123-4422 Screw (9/32” n=28) FEol A F214(9/32" n=28) 1
B-30 08-002A-123A A, A-1 Take-Up Lever Complete Az 7 1
B-31 08-002A-123B B, B-1 Take-Up Lever Complete A7) 1
B-32 SC-0507-4515 Screw (15/64” n=28) E2o] WEUAH(15/64" n=28) 1
B-33 02-005W-1230 | A, B Thrust Washer For B-25, 26 g7 94 1
B-34 04-006A-1230 Sliding Block For B-35 vhil qhy &9 1
B-35 04-001A-235A | A, A-1 Needle Bar vhsof 1
B-36 04-001A-235B | B, B-1 Needle Bar ko 1
B-37-1 | 04-008A-1230 A B Needle Bar Upper Bushing v 4F A 1
B-37-2 | 04-008A-2350 | A-1, B-1 Needle Bar Upper Bushing vhid) 4 %A 1
B-38 SC-0110-4115 Screw (15/64” n=28) FEol ¥EUA(15/64" n=28) 1
B-39 04-009A-235A Needle Bar Lower Bushing uhsd & ®A 1
B-40 04-005C-1230 Thread Guide "A” vhed 24 Ao 1
B-41-1 | 04-002C-1230 | A. B Thread Guide For B-35. 36 vhr) Ao 1
B-41-2 | 04-001A-2700 | A-1, B-1 Thread Guide For B-35, 36 ] A7 o] 1
B-42 SC-A131-4522 Screw (1/8” n=44) Fo] & F&UA(1/8" n=44) 1
B-43 A, A-1 Needle b5 1
B-44 B, B-1 Needle v 1
B-45 04-104R-1230 Rubber Cap For B-37-1, 37-2 vhd) 4 A ol 1
B-46-1 | 11-5000-SC53 A-1, B-1 SynchroHnizer Ass'y - giiml);lzi(i) Servo 1
B-46-2 | 11-0000-4701 A-1, B-1 Synchronizer Ass'y Aag o]z (x) NP 1
B~47‘» 01-019P~2350 A—ling—-l Guide Pin For D-46 ) Aaz wels 7 Fd ) 2
B48 | 01-020W-2350 | A-1, B-l | Washer S A4 & o]t o 2
B-49 SC-0109-4113 | A-1, B-1 Serew (M6Xx1.0) F7 gl W EFHAHMEXL0) 2

292RATCWL(E)

292RH
292RHATCWL(E)

=292R

A
A-1=
B

-1

N
o
T
E



Upright Shaft & Lower Shaft Mechanism

N2= & 5= 2

C-6-2 C-10 "HC122
B
C-292 (00
c-1-2
) c9
cs T
v G’
: E C-8
bt
R c3 c2 ! C-1-1
C-29-1 C-28-1 ‘E,_J C-6-1




Assembly

RefNoParts-No - ~Name of Parts : = o ‘Q"ty No.
C-1-1 | 07-003A-1230 | A. B Lower Shaft a3 1
C-1-2 | 07-003A-2350 | A-1, B-1 Lower Shaft &% 1
c-2 07-005M~-1230 Felt For C-1 3% AE 1
c-3 07-004S-1230 Set Screw For C-2 % "E Zo|ihit 1
C-4 44-015A-1230 | A, B Collar For C-1 29 = 29E 7 (=) 1
C-5 SC-0542-4515 | A, B Screw (11/64” n=40) Fgol HEUA(11/64" n=40) 2
C-6-1 | 07-004A-1600 | A, B Lower Shaft Bushing (Front) % % 24 1
C-6-2 07-002A-2700 A-1, B-1 Lower Shaft Bushing (Front) 4% ¢ A 1
c-7 SC-0361-4122 Screw (3/16” n=32) Fgol ¢4 #A214A(3/16" n=32) 1
C-8 07-015G-1230 Spring For C-7 & 29 2AUA 227 1
c-9 SC-0114-4515 Screw (15/64” n=28) F¥o WFHAH(15/64" n=28) 1
C-10 07-001A-2700 | A-1, B-1 Lower Shaft Bushing (Center) % 3 24 1
c-11 44-019A-1230 | A-1, B-1 Collar(B) For C-1 2¥ H= sl 1
C-12-1 | SC-0542-4515 | A, B Screw (11/64” n=40) F&o] HEUA(11/64" n=40) 2
C-12-2 | SC-0104-4517 | A-1, B-1 Screw (11/64” n=40) 7479 2ol HEFUHA11/64" n=40) 2
C-13 07-010A-1230 Lower Shaft Rear Bushing 4% 3 24 1
C-14 SC-0507-4515 Screw (15/64” n=28) F¥o] HEFUAH(15/64" n=28) 1
C-15-1 | 02-214A-1230 | A, B Lower Shaft Gear #3% 3 7ol (F4H) 1
C-15-2 | 02-114A-1230 | A-1, B-1 Lower Shaft Gear #% 710l (54) 1 ©
C-16 SC-A129-4515 Screw (1/4” n=40) F&o] EUAH(1/4" n=40) 2
c-17 03-001A-1600 Upright Shaft 4% 1
C-18 03-002A-1230 Upright Shaft Upper Bushing 43 4 A 1
C-19 SC-0507-4515 Screw (15/64” n=28) o] WEHAH(15/64" n=28) 1
C-20 03-001A-2350 Upright Shaft Lower Bushing A& 3 A 1
c-21 $C-0507-4515 Screw (15/64” n=28) E¥o] WEAH(15/64” n=28) 1
C-22-1 | 02-212A-1230 A, B Upright Shaft Upper Gear AEF A 7o (F4) 1
C-22-2 | 02-112A-1230 A-1, B-1 Upright Shaft Upper Gear A& A 7o (59) 1
c-23 SC-A129-4515 Screw (1/4” n=40) EF¥o] #EFUA(1/4" n=40) 2
C-24-1| 02-213A-1230 A B Upright Shaft Lower Gear AZ 8 Alof (F4) 1
C-24-2 | 02-113A-1230 | A-1, B-1 Upright Shaft Lower Gear 4= 3 Aol (54 1
C-25 SC-A129-4515 Screw (1/4” n=40) F¥ol WEFHAH(1/4" n=40) 2
C-26-1 | 07-007A-123A A Rotary Hook Ass’y 7} 1
C-26-2 | 07-003A-270A A-1 Rotary Hook Ass’'y 7ha} 1
C-27-1 | 07-007A-123B | B Rotary Hook Ass'y 7he} 1
C-27-2 | 07-003A-270B | B-1 Rotary Hook Ass'y 7hup 1
C-28-1| 07-008A-1230 | A, B Bobbin By 1
C-28-2 | 07-005A-2700 | A-1, B-1 Bobbin L] 1
C-29-1 | 07-006A-123A A, B Bobbin Case Ass’y Byl Aol & 1
C-29-2 | 07-004A-2700 | A-1, B-1 Bobbin Case Ass'y Byl Aelx 1
C-30 07-013A-1230 Hook Retainer 7hut ol 1
C-31 07-011W-1230 Spring Washer For»Cf32 7hulitel 2hA 1

Cc-32

SC-0174-4122

Screw (11/64” n=40)

FEol WA A21hAH11/64" n=40)

202R
= 292RATCWL(E)

292RH

-1=292RHATCWL(E)

A
A-1
B

N
0]
T
E



Feed Mechanism
oliol= 2HA|

w8 D-73

D-72

D-107-1ﬁ
<

D-108

D-109

D-106-1

D-57

D-100

D-38 D“l}.s
a
[ M§ D-36
' mx . -
D-39 D-37 —
D-48 fsssy
D-49-1
D-30-2 D-30-1
g8 D
. s =T
D-50 D-29 o

D33 = @

== D-90

® D-78-2

p-80-2¥ ¥ D-77-2

Pt




RefNo | Parts.No | . Name of Parts z oy | EEay
D-1 06-012A-2350 Feed Roker Shaft +% 24 1

D-2 06-013A-2350 Bushing{Front) For D-1 4 2 4 24 1

D-3 SC-0114-4515 | A, B Screw (15/64” n=28) Z o] H&hA(15/64" n=28) 1

D-4 01-037R~-1230 Rubber Cap For D-1 S FAubA 1

D-5 06-040A-1230 i Rear Bushing For D-1 2 24(F) 1

D-6 SC-0114-4515 Screw (15/64” n=28) FEol HEUA(15/64" n=28) 1

D-7 06-021R-1230 Rubber Flange Sddi ZFuHA 2

D-8 06-008A-2350 Feed Rocker Y g ada 1

D-9 SC-0307-4122 Screw (3/16” n=32) Fgo] §a Feha(3/16” n=32) 2

D-10 44-009C-1230 Retainer Plate For Oil Wick Az A7 1

D-11 $C-0133-4122 Screw (1/8” n=44) o] & FLU4A1/8" n=44) 2

D-12 06-015A-2350 Feed Bar 4w 1

D-13 06-014A-2350 Feed Bar Shart Y 9d 2 1

D-14 06-002W-2350 Washer For D-13 U B2 F 94 1

D-15 SC-0122-4522 Serew (15/64” n=28) Fol $3 2ALA(15/64" n=28) 1

D-16 06-007A-123A | A, A-1 Feed Dog U 1

D-17 06-007A-123B | B, B-1 Feed Dog 4 1

D-18 06-007A-235A Feed Dog(AL-Type) FUES) 1

D-19 SC-0130-4122 Screw (1/8” n=44) TEo] ¢a FeuUA(1/8" n=44) 2

D-20 06-017A-1230 Sliding Block and Shaft For D-12 U #d 29 1

D-21 06-011A-2350 Crank(Rear) For D-1 %4 2o 293(%) 1

D-22 SC-0497-4122 Screw (3/16” n=28) EEo] 9% 2&uha(3/16” n=28) 1

D-23 06-004P-2350 Pin(A) For D-25 slelt 7 Y3 A(A) 1

D-24 SC-0496-4122 Screw (11/64” n=40) FTEo| ¢ A2uha(11/64" n=40) 1

D-25 06-005A-2350 Feed Connecting Link(A) dole A FA(A) 2

D-26 06-006A-2350 Feed Connecting Link(B) sloj ¢4 3A(B) 2

D-27 06-009P-2350 Pin(B) For D-25, 26 slolc A4 Y3 A(B) 1 &
D-28 06-003A-2350 Feed Regulation Link dolt 24 A 1 N
D-29 06-007P-2350 Hinge Pin(A) For D-28 ol 24 3 AAA(A) 1

D-30-1 ! SC-0509-4515 | A, B Screw (15/64” n=28) E8o] HEUA(15/64" n=28) 2

D-30-2 | SC-0504-4515 | A-1, B-1 Screw (1/4” n=40) Fo] WEUA(1/4” n=40) 2

D-31 06-008P-2350 Hinge Pin(B) For D-28 gole 24 g3 =z A(B) 1

D-32 06-010P-2350 Pin(C) For D-26 Fole |4 2= A(C) 1

D-33 SC-0175-4522 Screw (11/64” n=40) T2o] ¢A A2uAH(11/647 n=40) 1

D-34 06-023P-2350 Hinge Pin For D-74 ol 24 4 2c dAd 1

D-35 SC-0175-4522 Screw (11/64” n=40) T¥o] w7 2ALbA(11/64” n=40) 1

D-36 06-016A-2350 Feed Lifting Shaft sd 1

D-37 06-039A-1230 Front Bushing For D-36 Sd HAA) 1

D-38 SC-0114-4515 Screw (15/64” n=28) T80 PEUHA(15/64" n=28) 1

D-39 01-037R-1230 Rubber Cap For D-36 Edd §4vkA 1

D-40 06-040A-1230 Rear Bushing For D-36 sd 24(%) 1

D-41 SC-0114-4515 Serew (15/64” n=28) E8o] FEUA(15/64" n=28) 1

D-42 06-028A-2350 Crank(Front) For D-36 S 29=a(H) 1

D-43 SC-0497-4122 Screw (3/16” n=28) FEo] W3 2-214A(3/16” n=28) 1

D-44 SC-0173-4118 Screw (3/16” n=32) ZEo| Wy 2e1}a(3/16” n=32) 1

D-45 06-038A-235A | A, A-1 Rear Crank For D-36 £ 2Pa(%) 1

D-46 06-041A-235B | B, B-1 Rear Crank For D-36 ol 2y2a(3) 1

D-47 SC-0497-4122 Serew (3/16” n=28) F8ol & AeUA(3/16” n=28) 1

D-48 06-037P-1230 Hinge Pin For D-45, 46 sag 2ya 3 1

D-49 | SC-0175-4522 Screw (11/64” n=40) 8ol Y FL1bAH(11/64” n=40) 1 R
D-50 44-0000-1230 0il Wick o9 AR 1

D-51 44-029M-1230 Holder For Oil Wick 29 Az ~EF 2 =
D-52 06-050A-2350 A-1, B-1 Crank Ass'y For B/T Solenoid g7 Ldlxole AYPA(Z) 1

D-53 06-044A-2350 A-1, B-1 Stopper For D-52 ~E9 1

D-54 | 06-045A-2350 | A-1, B-1 | Bracket For D-57 T A seeelt wa 1

D-55 | SC-0109-4113 | A-1, B-1 | Serew (M6x1.0) T s 47y ge RTE(M6X10) 3

D-56 | 01-020W-2350 | A-1. B-1 | Spring Washer For D-55 a2z Wels 223 94 3 T
D-57 | 06-048A-235A | A-1, B-1 Backtack Solenoid Ass'y T 1A 2dwolt(x) Servo 1 T
D58 | SC-0166-4119 | A-1, B-1 | Screw (M5x08) 3ol HA ASAH(M5X08) 2 ’
D59 | 11-019M-2350 | A-1, B-1 | Tube For D-37 Salolt Fu 1 i
D-60 | 11-018M-2350 | A-L B-1 Plug For D-57 Zdlxolt Fa1 1

292R

(E)
292RH
292RHATCWL(E)

-1

A-1=292RATCWL

A
B

N
o
T
E



Feed Mechanism
TI01= 2

D-68 §

D-69 #» #aD-73

D-72

== D-90

D-100 ® D-78-2

©
° D-80-2¥¥ @ D-77-2

D'64$' D-63 D-76
D-57 De2dms= O Q 3

D-61 |

D-60 D-59
D-38 D-43
* I =D-41
39 D37 D-40
D39 D37 b L b ] 46@;-@
D48 B3 o L
b 1361513 - R | D-47
D-30-2 D-30- 30-1
sy D28 ¥ 8p-30-2

D-29 =




RefNo| Parts.No |  Note. ~ Name of Parts £ o ay T
D-61 06-031G-2350 | A-1, B-1 Feed Regulating Spring Jolt 24 £ ~za 1
D-62 06-029A-2350 | A-1, B-1 Holder For D-61 el 24 RT 223 ol 1
D-63 06-051R-1600 | A-1, B-1 0O-Ring 47 443 23 1
D-64 SC-0316-4124 | A-1, B-1 Serew (11/64” n=40) Teo] vl A2UA(11/64" n=40) 1
D-65 06-003A-2500 Feed Rocker Shaft Connecting Rod 43 o]& R 1
D-66 SC-0496-4122 Screw (11/64” n=40) F¥ol $3 FLuAH(11/64" n=40) 1 R
D-67 06-001A-235A | A, A-1 Feed Cam(A) slel= 7 (A) 1
D-68 06-001A-235B | B, B-1 Feed Cam(B) slejx 7 (B) 1
D-69 SC-0129-4515 Screw (1/4” n=40) Fgo] WEUAH1/4" n=40) 2
D-70 06-103C-235B Stopper C-Ring 293 (428) 1
D-71 06-054A-1230 Crank Rod Complete FHa £ 1
D-72 06-111A-2350 Feed Cam(C) slel= #A(C) 1
D-73 SC-0504-4515 Screw (1/4” n=40) Fo] WEUA(1/4” n=40) 2
D-74-1 | 06-022A-1370 A, B Feed Regulating Rod Folr 247 2T 1
D-74-2 | 06-022A-2350 | A-1, B-1 Feed Regulating Rod slele 247 2x 1
D-75-1 | 06-021A-2350 | A, B Feed Adjusting Shaft ol 247 % 1
D-75-2 | 06-121A-2350 | A-1, B-1 Feed Adjusting Shaft slolz 23 £& dAZ 1
D-76 04-009C-3710 E-Ring For D-75 E-%(45) 3
D-77-1 | 06-020A-2350 | A, B Collar For D-75-1 slolz 287 % 7 1
D-77-2 | 06-120A-2350 | A-1, B-1 Collar For D-75-2 slel 237 & AA et 1
D-78-1 | SC-A129-4515 | A, B Screw (1/4” n=40) Eo] HEFUAH1/4" n=40) 2
D-78-2 | SC-A308-4517 | A-1, B-1 Screw (1/4” n=40) $7h79 2o WEUAH1/4" n=40) 1
D-79-1 | 06-019A-1370 | A, B Feed Regulating dolz 247 1
D-79-2 | 06-017A-2350 | A-1, B-1 Feed Regulating (235) Folx xH7](235) 1
D-80-1 | SC-0174-4122 | A, B Screw (11/64” n=40) T2l ¢4 ALA11/64" n=40) 1
D-80-2 | SC-0174-4122 | A-1, B-1 Screw (11/64” n=40) FEo] ¥ 2euA(11/64" n=40) 2
D-81 06-018A-2350 Shaft For D-79 golt 237 % 1 €
D-82 06-043R-1230 0O-Ring For D-81 slelc 27 24 o7 2
D-83 SC-0507-4515 Screw (15/64” n=28) F 8o} HEFIA(15/64” n=28) 1
D-84 . 06-037A-1370 Shaft For D-79 solt 2% cho]¢ & 1
D-85-1 | 06-010R-1230 | A, B O-Ring For D-84 chol % 93 1
D-85-2 | 06-010R-1230 | A-1, B-1 O-Ring For D-84 thold & 27 2
D-86 06-026P-1230 Feed Regulator Dial Pin tho] ot 7 1
D-87 06-027G-1230 Feed Regulator Dial Spring tho]d Azl 1
D-88 06-038C-235A | A, A-1, B-1 | Feed Regulating Dial thol o 2H(z) 1
D-89 06-038C-235B | B Feed Regulating Dial thoj ot (%) 1
D-90 SC-0193-4122 Screw (3/16” n=28) o] w7 FAH(3/16” n=28) 1
D-91-1 | 06-046A-1230 | A, B Feed Regulator Arm A7 g 2Wa(F) 1
D-91-2 | 06-046A-2350 A-1, B-1 Feed Regulator Arm Az g APA(R) 1
D-92 06-034P-2350 | A-1, B-1 Pin For D-91-2 A7 Ay 3493 288 9 1
D-93 06-055R-2350 | A-1, B-1 Roller For D-92 A7 dv Y 2ee AT 1
D-94 06-033M-3800 | A-1, B-1 E-Ring For D-92 E4 23 23 E¥ (43) 1
D-95 SC-0184-4118 Screw (3/16” n=28) FEo] ¥ FL21}4H(3/16” n=28) 1
D-96 SC-0174-4122 Screw (11/64” n=40) E¥o] W& 221}4H11/64” n=40) 1
D-97 06-032A-2350 Shaft For D-100 ERE R 1
D-98 06-042R-1230 Packing For D-97 3 o 1 .
D-99 06-053W-1230 Corrugated Washer For D-100 dlu oA 1
D-100 06-033A-2350 Reverse Feed Control Lever CRIEE 1
D-101 SC-0186-4118 Screw (3/16” n=32) Ego] Wl 2&1}AH(3/16” n=32) 1
D-102 SC-0185-4124 Screw (3/16” n=32) FEo] vdY 2ALuaH(3/16” n=32) 1
D-103 | 01-014A-2350 | A-1, B-1 Stopper For D-100 A7 gy 27 1
D-104 S$C-0199-4118 | A-1, B-1 Screw (11/64” n=40) Fgol¥u) 2 AH(11/64” n=40) 2
D-105-1| 06-025C-1230 A B Retainer Plate A for D-107-1 dlu] 228 Ao 1
D-105-2| 06-035C-2350 | A-1, B-1 Upper Spring Holder For D-107-2 A4 @ Az Aol (4) 1
D-106-1| SC-0497-4122 | A, B Screw (3/16” n=28) F¥ol 3 2 ebAH(3/16” n=28) 1
D-106-2| SC-0307-4122 | A-1, B-1 Screw (3/16” n=32) o] W F&1A(3/16” n=32) 1
D-107-1| 06-024G-1230 | A, B Spring For D-100 A3 e Axa) 1
D-107-2| 06-056G-2350 | A-1, B-1 Spring For D-100 A He Axd D 1
D-108 | 06-040S-1600 Adjusting Screw For D-107 £z o] ZUA 1 B
D-109 SN-0101-4000 | Nut (11/64” n=40) £7YE(11/64" n=40) 2 N

292RHATCWL(E)

=292R
292RH

-1

A-1=292RATCWL(E)

A
B

N
0]
T
E



Press Bar & Tension Release
Mechanism
SEU/ &l==F=0| &

v OFE43
€ E-44
o B E-38
E-41
P O E47
E-46
E-45
E-51 ‘/
B O s -
E50  E-49 E-48
%

m
©
m
4
m
&
m
»

E-5

PR

VAW

MBI
NN

Q

aE A E15




B

. Note.

Name of Parts

e

IS , - No.
E-1 05-001A-1230 ‘PreSser Bar F&d 1
E-2 05-011A-1230 Bushing For E-1 e 24 1
E-3 05-002R-1230 Rubber Cap For E-2 g 24 A 1
E-4 44-017C-1230 Retainer For Oil Tube 35 sfolz Fo 1
E-5 05-007C-1230 Presser Regulator Bar gE x4y 1
-6 05-003G-235A A Presser Spring Inner FEU Axy 1
E-7 05-003G-235B | B Presser Spring Inner FEUY £xd 1
E-8 05-003G-235A A-1 Presser Regulation Spring 48 24 2239 1
E-9 05-003G-235B B-1 Presser Regulation Spring gd 23 Axy 1
E-10 SC-0339-4125 Screw (9/16” n=20) TEo] TIWA 2LUAH(9/16” n=20) 1
E-11 05-002C-2500 Presser Adjusting Nut g zA A YE 1
E-12 05-005A-1600 | A, A-1 Hinged Foot Complete EEH(Z) 1
E-13 05-012A-1230 | B, B-1 Hinged Foot Complete L#e(z) 1
E-14 SC-0157-2118 Screw (9/64” n=40) F¥o] Wu] Z&1bAH(9/64" n=40) 1
E-15 05-003A-1370 Holder For E-1 FEU ol 1
E-16 01-010A-1600 Thread Guide For Frame AAol 1
E-17 SC-0498-4122 Screw (11/64” n=40) Ego] A F21pAH(11/64” n=40) 1
E-18 SC-0531-4125 Screw (9/64” n=40) Ego] F9& A2UA(9/64" n=40) 1
E-19 05-006A-1370 Presser Bar Lifter Lever F2d 297 1
E-20 SC-0499-4515 Screw (11/64” n=40) Zgo] ¥EUA(11/64" n=40) 1
E-21 05-007A-1600 Cam Shaft For E-19 e &35 A 1
E-22 40-007W-1600 Washer For E-21 4 5371 % 944 1
E-23 05-008R-1600 0il Seal For E-21 FEd &8 A% 29 1
E-24 40-004A-2350 Shaft For E-28 A x37 & 1
E-25 $C-0499-4515 Screw (11/64” n=40) Z o] BEUAH(11/64” n=40) 1
E-26 05-009A-1600 Knee Lifter Plate e Q4 1
E-27 40-007W-1600 Washer For E-24 A 537 % 94 1 %
E-28 40-001A-2350 Thread Tension Release Plate A 27 () 1
E-29 40-003G-2350 Spring For E-28 A 537 223 1
E-30 40-002C-2350 E-Ring For E-28 4 537 i 24 EA(48) 1
E-31 04-009C-3710 E-Ring For E-24 E-3(45) 1
E-32 40-002C-1600 Stopper For E-28 4 527 259 1
E-33 40-004W-1600 Washer For E-32 4 537 289 94 1
E-34 SC-0506-2111 Screw (9/64” n=40) $7+ 22E(9/64" n=40) 1
E-35 43-002G-2350 Connecting Rod For E-26 FEd £/ 424 1
E-36 43-017S-1600 Hinge Screw For E-26 & 87 9448 (&) 1
E-37 04-009C-3710 E-Ring For E-36 E-3(¢5) 1
E-38 43-012A-2350 Knee Lifting Link - E 1
E-39 43-016S-1600 Hinge Screw For E-38 FEO &7 AFE A (d) 1
E-40 04-009C-3710 E-Ring For E-39 E-#(45) 1
E-41 SN-0115-4000 Nut (3/16” n=32) %749 E (3/16" n=32) 1
E-42 43-0145-2350 Hinge Screw For E-38 5 3 A3 A4 1
E-43 06-051R-1600 O-Ring 92 4y & oy 1
E-44 04-009C-3710 E-Ring For E-42 E-#(¢5) 1
E-45 43-011C-2350 Knee Lifting Rod 2 &Y 8 1
E-46 43-013S-2350 Hinge Screw For E-38 T2 29 £ chig 1
E-47 SN-0115-4000 Nut (3/16” n=32) 4749 E (3/16" n=32) 1
E-48 40-005A-2350 | A-1, B-1 Tension Release Cable A 537 Aol&(x) 1 E18
E-48-1| 40-102A-2350 | A-1, B-1 Wire Rope gfolo] o= 1 Ass'y
E-48-2 | 40-101A-2350 | A-1, B-1 Cable A% Aole 1
E-49 40-003A-2700 | A-1, B-1 Connecting Bolt For E-48 Aolg 94 BE 1
E-50 40-004C-2700 | A-1, B-1 Nut(A) For E-48 7 Aol A4 UE (A) 1
E-51 40-005C-2700 | A-1, B-1 Nut(B) For E-48 Aol 44 UE (B) 1
E-52 10-035A-2700 A-1, B-1 Operating Lever For Thread Release A 537 A% A 1 N
E-53 10-038A-2700 A-1, B-1 Cam Driving Lever A AZ g 1
E-54 10-039A-2700 | A-1, B-1 Collar For E-53 A A% et 1
E-55 SC-0164-4517 | A-1, B-1 Screw (M5x0.8) S7hF 2o HEFUHAH(ME%0.8) 1 ]
ME~56 10-034A-2700 A-1. B-1 Pipe For Thread Release Lever A 537 dy sz 1
E-57 10-041W-2700 | A-1, B-1 Flat Washer 3 94 1
E-58 10-042C-2700 | A-1, B-1 | O-Ring 23 (P11) 1

292RATCWL(E)

292RH
-1=292RHATCWL(E)

292R

A
A-1
B

»

N
0]
T
E



Thread Trimmer Mechanism

292RATCWL(E)

AHE 2|

F-22 =

i
1

&




RefNo | Parts.No Note. Name of Parts = ; oo Q ty Assgr;biy
F-1 10-001A-2700 Fixed Mes FA A 1
F-2 SC-0301-4119 Screw (9/64” n=40) Fol A FLbAH9/64" n=40) 1
F-3 SC-0137-4222 Screw (1/8” n=40) ol B3 ALUA(1/8" n=40) 1
F-4 SN-0103-4000 Nut (1/8” n=40) 57 UE(1/8" n=44) 1
F-5 10-005A-2700 Thread Detachable Plate A e A 1
F-6 5C-0199-4118 Screw (11/64” n=40) Fgol dul A 2ua(11/64” n=40) 1
F-7 10-006A-2700 | A-1 Rotary Mes 3 A olf 1
F-8 10-006A-235B | B-1 Rotary Mes RN 1
F-9 SC-A154-4114 Serew (11/64” n=40) HA He BEE(11/64" n=40) 2
F-10 10-009C-2700 Stopper C-Ring 243 (415) 1
F-11 10-010W-2700 Washer For F-12 A 24, 94 1
F-12 10-008A-2700 Holder For F-7 A3 &y 1
F-13 10-011A-2700 Needle Bearing g #ola 1
F-14 10-012A-2700 Connecting Link A7 Ha 1
F-15 10-1138-2700 Pivot Screw For F-14 a7 3 ghia(d) 1
F-16 SN-0101-4000 Nut (11/64” n=40) 7P E(11/647 n=40) 1
F-17 10-013S-2700 Pivot Screw For F-14 AA @A g () 1
F-18 10-015A-2700 Thread Trimmer Lever A4 v 1
F-19 SC-0183-4122 Screw (15/64” n=28) EEo] ¥ F2ua(15/64” n=28) 1
F-20 10-033A-2700 Reversal Cam A7 (K1895) 1
F-21 10-050A-2700 Thread Trimmer Gear Assembly AHR 7o} (£) 1
F-22 SC-0317-4517 Screw (15/64” n=28) S7tF e o] HEAH15/64" n=28) 4
F-23 10-017A-2700 Thread Trimmer Shaft AE % 1
F-24 10-016A-2700 Bushing For F-23 A4 & 84 1 o
F-25 SC-0507-4515 Screw (15/64” n=28) Ego] PEFUHAH(15/64" n=28) 1
F-26 10-027A-2700 Spring Guide A2 oy 1
F-27 10-026G-2700 Spring For F-28 £ Yy 2239 1
F-28 10-022A-2700 Stopper Lever B 1
F-29 12-004C-2350 Stopper Pin £ 54 A(3x14) 1
F-30 10-023A-2700 Collar For F-28 2z 4y sbet 1
F-31 10-024C-2700 Collar Shaft For F-28 229 dwl 7 & 1
F-32 05-014C-1230 Stop Ring For F-31 A4d B (44) 1
F-33 SC-0324-4413 Screw (1/4” n=40) FATYEo] BEE(1/4" n=40) 1
F-34 10-028G-2700 Spring For F-35 AL FE70(B) A= 1
F-35 10-029A-2700 Thread Trimmer Gear “B” A4 FE7101(B) (K1896) 1
F-36 10-018A-2700 Stopper 227 (K1886) 1
F-37 SC-0190-4111 Screw (3/16” n=32) %7+ BEE(3/16” n=32) 2
F-38 10-020W-2700 Washer For F-37 2235 3 94 2
¥-39 10-021R-2700 Cushion Rubber (A) For F-36 2B T4 17 1
F-40 01-008R-2350 Cushion Rubber F4 3% 1
F-41 10-044A-2700 Trimmer Solenoid Assembly AR Edxolr(z) 1
F-42 10-045A-2700 Solenoid Base E¥lkolu WA 1
F-43 SC-0173-4118 Serew (3/16” n=32) E¥o] dul A-L243/16” n=32) 2
F-44 10-036A-2700 Clutch Lever 283 @y 1
F-45 10-020W-2700 Washer For F-47 259 3 94 1
F-46 10-037G-2760 Spring For F-44 3 2xd 1
F-47 10-0435-2700 Pivot Screw For F-44 R LI AR 1
#-48 01-012A-2350 Bobhin Presser Bar Hul oty 1
F-49 01-013C-2350 Lever 1
F-50 01-014C-2350 Holder For F-48, 49 1
F-51 SC-A131-4522 Screw (1/8” n=44) AH1/8" n=44) 4
F-52 01-005A-2350 Bed Leg Rear 1
F-53 01-015C-2350 Spring For F-48 1
F-54 06-020C-7400 E-Ring { $6) 1
F-55 01-016R-2700 Stopper Rubber For F-48 4% A&y b
F-56 SC-0508-4515 | Screw (15/64” n=28) FAH(15/64" n=28) i

-~ g
g
c S
ém:
AT
23S
[ I e BPCRFS |
|/ TR |
< <

N
(0]
T
E



OiX|

Tl e b

Y|

Reverse Button Mechanism

292RATCWIL(E)

G-6 5.7 G-8

G-10
m O

G-12

G-9 G-10 G-11
= O 2

= )

G-4 G-5

G-14

 Name of Parts — 8§ oy TE
G-1 12-003A-2350 Reverse Botton a2 ®E(Z) 1
G-2 12-104C-2350 Stopper Pin & H(2x6) 1
G-3 12-006C-2350 Nut For G-4 44 ug F A FvE 1
G-4 12-005A-2350 Guide Bushing For G-1 97 28 F A 1
G-5 05-014C-1230 Stop Ring For G-1 A4 EFY(44) 1
G-6 12-009C-2700 Reverse Selection Botton 2E(B) 1
G-7 12-005A-2700 Shaft For G-6 Be AA % 1
G-8 12-008G-2700 Spring For G-6 2d(B) %% 2x=¥ 1
G-9 12-006S-2700 Support Screw For G-6 H2E A 1
G-10 | 12-007C-2700 Nut For G-9 B2e A AU E 2
G-11 | 06-033M-3800 E-Ring For G-7 U 2 29 % EI(43) 1
G-12 | 12-001A-2350 Botton Case ue Aolx 1
G-13 12-010R-2350 Insulated Rubber(B) For Switch 292 WA Hd 15(B) 1
G-14 12-009R-2350 Insulated Rubber(A) For Switch 282 A Ad 3 E(A) 1
G-15 | 12-002C-2350 Cover For G-12 BEl Ao 7hup 1
G-16 12-007A-2350 Reverse Botton Switch qA wEl 293 1
G-17 12-008C-2350 Pushing Plate For G-16 A7 ¥yl 297 FE3 1
G-18 | SC-0336-4125 Screw (1/8” n=44) Egol T AL UAH1/8" n=44) 2
G-19 12-004A-2700 Reverse Selection Switch 2912 1
G-20 | SC-0337-4125 Screw (M2x0.4) Tol g2 A (M2x0.4) 2
G-21 12-017M-2350 Cable For G-16, 19 3 Aol g (2) 2

NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B




QIOIIH &

Thread Wiper Mechanism

292RATCWL(E)

H-19 H-18  H-15

o,
“

e

o] =
¥ H-23
Lo
! SN
D owm O
H-9
o
o H H-21
Ré:f-NO' PadsNo ‘Name of Parts 4 E . = o Q' ty As#e&r:f:ly

H-1 11-003C-2700 Wiper 2ol 1
H-2 11-004A-2700 Wiper Rotary Shaft stol5} A% 1
H-3 SC-0130-4122 Serew (1/8” n=44) Fgo] 2 A2 A(1/8" n=44) 1 @
H-4 11-001A-2700 Holder For H-2 shol3l A% 7}ol (K1900) 1
H-5 SC-0174-4122 Screw (11/64” n=40) EEo] 3 F2uAH(11/64" n=40) 1
H-6 11-005A-2700 Wiper Crank Solz] zH= 1
H-7 SC-0105-4517 Screw (M4X0.7) Sz gl HEUA(MEX0.7) 2
H-8 11-009A-2350 Crank Rotary Plate ada A 1
H-9 11-013P-2700 Hinge Pin For H-8 2% HHt A 1 N
H-10 | 06-033M-3800 E-Ring For H-9 U ¥ 293% EY(43) 2
H-11 11-008A-2700 Crank Rotary Regulator Plate adA A 243 1
H-12 | 11-010S-2350 Hinge Screw For H-8 gfol¥] 2#I A whig 1
H-13 | SC-0173-4118 Serew (3/16” n=32) F2ol ul A2uAH(3/16” n=32) 1 o
H-14 | 11-012A-2700 Connecting Rod For H-8 g 44 2c 1
H-15 11-015A-2700 Wiper Solenoid Assembly Spol¥ Lol (%) 1
H-16 11-019G-2700 Solencid Tension Spring £ coje Ax3 1
H-17 | 11-014A-2700 Solenoid Bracket Ldlole B2 v 1 o
H-18 | 11-017W-2700 Flat Washer Fdlwol R Hoh4 4
H-19 | 11-016W-2700 Spring Washer Fdlicolt B Azl oy 4 |
H-20 | SC-0196-4118 Scerew(M3x0.5) - s,:%:lw“mu; ;;L}A}(MSXO.S) 4
H-21 | SC-0175-4522 Screw {11/64” n=40) L2o] YA F2AH11/64" n=40) 2
H-22 | 11-021A-2700 Cover For H-17 - %ﬂli,‘:ﬂlfirﬂ%'iz} #u| 1 -
H-23 | SC-0199-4118 Serew (11/64” n=40) Fol Y] F2pbab(11/64" n=40) 2

292RH
-1=292RHATCWL(E)

292R

A-1=292RATCWL(E)

A
B

N
o
T
E



Lubrication
=S5 A




Assembly

'Ref:Né : ‘Par:t‘s.‘No N‘éte‘. "(N‘am‘e‘\",;o‘fi Parts ‘ -§ ) Q' ty No.
1-1 44-150A-2350 Oil Pump Ass’'y 2d H=(z) 1

I-1-1 44-012A-2350 0il Pump Body Y H=z 24 1

I-1-2 44-011W-1600 Washer For [-1-3 29 F= B4 FuA g4 3

1-1-3 SC-0528-4125 Screw (9/64” n=40) ol FTR A2A(9/64" n=40) 3

1-1-4 44-010C-1600 Nipple For Qil Return Pipe 3§ golx Y& 1

I-1-5 44-009C-1600 Nipple For Lower Shaft d%F F% s 1

I-1-6 44-026A-1230 Impeller ol sl e} 1

I-1-7 44-117A-1230 Piston HEE 1

1-1-8 | 44-118G-1230 Piston Spring _ JAE 227 1

I-1

1-1-9 44- 1195-1230 Pin Screw For I-1-8 Hal 2xy 4 1 Ass'y
1-1-10 | 44-120P-1230 Pin For I-1-8 | 2E 22 (RP2X8) 1

I-1-11 | 44-004C-2350 0il Pump Cover 29 "= Ay 1

I-1-12 | 44-024C-1230 0il Pump Cap 29 H=z 9 A 1

%

1-1-13 | 44-005C-2350 Magnet Holder A4 Fo) 1

I-1-14 | SC-0120-2118 Screw (11/64” n=40) Fol Wul ALuUa(11/64” n=40) 4

1-1-15 | 44-019A-1230 Collar For Impeliler Shaft 29 #A= g}z 1

1-1-16 | SC-0512-4515 Screw (11/64” n=40) E¥o] WEUAH(11/64" n=40) 2

1-1-17 | 44-001A-2350 Oil Pump Bracket 29 Hxz e 1

1-2 SC-0192-4122 Screw (3/16” n=28) E¥ol WA 22uUAH(3/16” n=28) 3

1-3 44-016G-1230 Spring Joint 29 H=Z 29E ~x3 1

1-4 44-015A-1230 Collar For I-2 29 d= z9E sz 1

-5 SC-0512-4515 Screw (11/64” n=40) F8o] WEUAH(11/64" n=40) 2

1-6 44-002A-2350 Main Shaft Oil Pipe Ass'y 4% F% dolx 1 N
-7 44-012C-1230 0il Return Tube 35 sholx 1

1-8 44-003A-2350 Lower Shaft Oil Pipe 32 3§ gholx 1

1-9 44-017A-1600 Holder For I-7 357 o= Ao 1

1-10 SC-0543-4525 Serew (11/647 n=40) T T F2hAH(11/64" n=40) 1

I-11 44-020A-1600 0il Shield Hat 1

1-12 SC-0174-4122 Serew (11/64” n=40) Fol WA A2u411/64" n=40) 1 ‘
1-13 02-003A-2700 Nylon Clip thol 2 37 2

)
%"/
FE
= =4
S288
oy on
0 n
< <m

N
o
T
E



Accessories
OINIAIZ] ZHA|

J-39] } uss
N

B o —
i




RefNo | Parts.No Note. Name of Parts Z = Qty Ass:r:bly
J-1 91-001C-1230 Accessory Box oF Al Abe] Hbx 1
J-2 91-008C-1230 Oil 24 A 1
J-3 91-011C-1230 0il Tank #7 1

J-4 01-013R-1230 Head Support Rubber “B” A TR (£) 2
J-5 01-041R-1230 Head Support Rubber “A” 2 TF(F) 2

J-6 01-042R-1230 Rubber Cushion For Hinge sl ZE) 2

J-7 01-043C-1230 Head Hinge 3% 2

J-8 91-006C-2700 | A, B Sewing Machine Cover w A (&) 1

J-9 91-002C-1230 Driver (Large) ceholui () 1
J-10 91-003C-1230 Driver (Middle, Small) ol (£, 4) 1
J-11 41-002A-1230 | A, B Spool Holder A Zoj(x) 1
J-12 01-035A-123A | A, A-1 Needle Plate ek 1
J-13 01-035A-123B | B, B-1 Needie Plate A 1
J-14 01-035A-235A Needle Plate(AL-Type) A2 g) 1
J-15 43-010A-1600 Knee Base Rubber 2& 29y wAy 1
J-16 44-011R-2350 Cap For J-15 29l i ) TR 1
J-17 Nail B3 5
J-18 07-008A-1230 | A, B Bobbin wl 2
J-19 Needle vhs AY 1
J-20 Needle vty BY 1
J-21 91-012C-1230 Head Support Pole vl A W) 1
J-22 91-004C-1230 Cloth Guide A5t 1
J-23 SC-0204-4124 Screw (9/64” n=40) FHo] uholy AL AH9/64” n=40) 6
J-24 44-010C-1230 Magnet A4 2
J-25-1 | 60-001A-2350 Belt Cover(A) HE 7u(A) 1
J-25-2 | 60-002A-2350 Belt Cover(B) e 7u(B) 1
J-25-3 | 60-003A-2350 Belt Cover(C) e A (C) 1
J-25-4 | 60-004A-2350 Belt Cover(D) e A6 (D) 1 J-25
J-25-5 | SC-0543-4525 Screw (11/64” n=40) Fiol &3 FL&UAH11/64" n=10) 5 s
J-25-6 | 01-017W-1600 Washer For 25-5 HAE7 2 94 2
J-25-7 | 91-001S-3400 Screw Huba 2
J-26 44-012C-1230 0il Return Tube 35 oz 1
J-27 41-001A-1230 Bobbin Winder Ass'y ART(R) 1
J-28 44-012A-2500 0il Pan ] 1
J-29 44-003M-1230 0il Pan Gasket LA 2
J-30 SC-0347-4122 Screw (M8x1.25) EEol WA ALyAHMEX1.25) 1
J-31 44-005R-1230 Packing For J-29 g Py A 2 1
J-32 44-032C-1230 Oil Pan Nipple CRIE R E-3 1
J-33 SC-0509-4515 Screw (15/64” n=28) Z 2ol WEA(15/64” n=28) 1
J-34-1 | 43-106C-1600 Knee Lifter Shaft R gz 1
J-34-2 | 43-101R-1600 Knee Lifter Pad & wy ay 1
J-34-3 | 43-102C-1600 Knee Lifter Pad Insert Plate T B 2§ Fol # 1
J-34-4 | 43-101A-1230 Holder For J-34-2 FE WY 38 A4 g3 1 734
J-34-5 | 43-108S-1230 Set Screw For J-35 Tl oA W= gy 1 Ass'y
J-34-6 | 43-106C-1230 Knee Lifter Arm Joint Complete P& Wd 7 zY3z 1
J-34-7 | SC-0181-4116 Serew (5/16” n=18) A EFGA (5/16” n=18) 2
J-34-8 | 43-108C-1600 Shaft For J-37 HAoix % 1
J-35 43-009C-1600 E-Ring (49) HAojd % A(E" ¢9) 1
J-36 43-008G-1600 Spring For F-37 Holx £xg 1
J-37 43-007A-1600 Knee Lifting Controller Aol A 1
J-38 5C-0106-4111 Serew (15/64” n=28) %7 228 (15/64" n=28) 1
J-39 SC-0545-4518 Screw (15/64” n=28) el Wul Fer}a(15/64" n=28) 1
J-40 SC-0546-4518 Secrew (15/64” n=28) Sdo] Wu] FLAH(15/64" n=28) 1
J-41 SN-0105-4000 Nut (15/64" n=28) %714 2(15/64" n=28) 2
J-42 91-006C-2700 | A-1, B-1 Sewing Machin Cover of 4 A () 1
J-43 07-005A-2700 | A-1, B-1 Bobbin 2
J-44 11-003C-2700 | A-1, B-1 Wiper 1
J-45 10-001A-2700 | A-1, B-1 Fixed Mes 1
J-46 91-005C-2700 | A-1, B-1 Box Spanner 1
J-47 91-001C-2700 | A-1, B-1 Wrench (2mm) 1
J-48 91-004C-2700 | A-1. B-1 Wrench (2.5mm) 1
J-49 91-003C-2700 A-1, B-1 Wrench (3mm) 1
J-50 91-002C-2700 A-1, B-1 Wrench (5mm) 1
J-51 02-003A-2700 | A-1, B-1 Nylon Clip 3T
J-52 | 91-007A-2302 | A-1, B-1 Thread Stud Ass y 1

292RHATCWL(E)

=292R
292RH

-1

A-1=292RATCWL(E)

A
B

N
(0]
T
E



3
4
E

Program Unit Box & Automatic Presser Foot Lifter

o=27)e LU
2358R)

SEIEN -

— TV —

[ s}
T

=8 2

K-61 &=

K-37 T

K-56 ©
K-49 &
K-57 <
w——
K-48
k-40 Q Q K-39

ks 3 3K

§ K-46
K-47 ,

K-63

By

e B

KM-235 Type

Special Type




K-1-1 Program Unit Box 1
K-1-2 Program Unit Box 1
K-1-3 Program Unit Box 1
K-1-4 Rubber din Cap 1
K-1-5 Membrane S/W 1
K-2 Cable For P/U Box 1
K-3 Bracket For Program Unit Box(KM-235) 1
K-4 Bracket For P/U Box (Special Type) 1
K-4-1 Bracket For P/U Box(KM-250) 3
K-4-2 Bracket For P/U Box(Other Company Type) 1
K-4-3 Bracket For P/U Box(9577) 1
K-5 Screw For P/U Box 1
K-6 Anti-Vibration Bolt(KM-235) 1
K-7 Rubber Cap For Anti-Vibration bolt 4
o K-8 Screw For P/U Box(Special) 1
K-9-1 Auto Knee Lifter Solenoid Case 1
K-9-2 Auto Knee Lifter Solenoid Cover 1
K-10 Screw For C-9 Bracket 1
K-11-1 Shaft(B) For_Solenoid 1
K-11-2 Shaft(A) For Solenoid 1
K-12 Fixing Plate For Stroke 4
K-13 Screw For C-12 1
K-14 Solenoid Shaft Connecting Rod. 1
K-15 Nut For C-14 4
K-16 Ball Joint (Right) 1
K-17 Ball Joint (Left) 1
K-18-1 Middle conneting bar (KM-235) 1
K-18-1 Middle conneting bar (Special) 1
K-18-1 Middle conneting bar (KM-560-7) 1
K-19 Nut(R) For C-18 1
K-20 Nut(L) For C-18 1
K-21 Knee Lifting Shaft 1
K-22 Sticker For Auto Knee Lifting Sol. 1
K-23 Fixing Nut For C-6 1
K-24 Screw For P/U Box Bracket 2
K-25 Spring Washer For P/U Box Bracket 2
K-26 Nut For C-21 1 o
K-27-1 Cable For Auto Knee Lifting Solenoid 1
K-27-2 Connector Pin 2
K-28 Plug For Auto Knee Lifting Solenoid 1
K-28-1 Tube (C) 1
K-29 Guide Bushing For Cable 1
K-30 Rubber Washer 1
K-31 Pedal Base 1
K-32 Spring Housing 1
K-33 Pedal Control Lever 1
K-33-1 Pedal Control Lever(Ass'y) 1
K-3¢ Tension Spring For Pedal 1
K-35 Pressure Spring For Presser Foot 1
- K-36 Pressure Spring For Thread Trimming 1
= K-37 Pressure Control Screw For Thread Trimming 1
K-38 Pressure Control Screw For Presser Foot 1
K-39 Spring Guide (A) 1
K-40 Spring Guide (B) 1
K-41 Parallel Washer For Pedal Shaft 1
K-42 Shaft For Pedal Control Lever 1
K-43 Pedal Magnet & Film Base 1
K-44 Stud For Pedal Stopper 1
K-45 Pedal Magnet 1
K-46 Stopper(A) For Pressure Spring 1
K-47 Stopper(B) For Pressure Spring 1
K-48 Screw For Spring Housing 2
K-49 Parallel Washer For C-37 1
K-50 Bushing For Pedal Control Lever Shaft 2
K-51 Fixing Bolt For Pedal Control Lever 1
K-52 Roll Pin For Pedal Control Lever 1
K-53 Fixing Bolt For Pedal Magnet & Film Base 2
K-54 Pedal P.C.B Ass'y 1(Ass’y)
K-54-1 Connector for Pedal 1
K-55 Screw For Pedal P.C.B 3(Ass’y)
K-56 Fixing Nut For C-37 1
K-57 Fixing Spring Washer For C-37 1
K-58 Fixing Nut For C-38 1
K-59 Fixing Spring Washer For C-38 1
K-60 Parallel Washer For C-38 1
K-61 Screw For Pedal Base 4(Ass’y)
K-62 Belt Cover(B) 1
K-63 Belt Guide 1
| K-64 Screw For Belt Guide 1
K-65 Belt Cover(A) |
K-66 Screw For Belt Cover(A) 2(Ass’ y)
K-67 Pedal Unit Assembly 1{Ass’y)
K-68 Edge Sensor 1(Ass’y)

292RH

-1= 292RHATCWL(E)

292R
-1=292RATCWL(E)

A
B

N
0]
T
E





